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Applicant - BYD Precision Manufacture Co., Ltd
Manufacturer :  Toshiba Corporation
EUT Description : Tablet PC
FCCID - ZW9-PDAOG
(A) MODEL NO.& :| Brand Name Model No.
BRAND NAME Toshiba ATT7-A
(B) SERIAL NO. : N/A
DC 3.7V,

(C) BOWER SUBEE YRS ¢ v From Alipdidbout ACAD0W60H:
(D) TEST VOLTAGE : DC 5V From Adapter Input AC 120V/60Hz

Tested for comply with:

FCC Rules and Regulations Part 15 Subpart C: 2012
Test procedure used:

ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements. -

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO.,
LTD. is assumed full responsibility for the accuracy and completeness of these tests. This report
contains data that are not covered by the NVLAP accreditation. Also, this report shows that the
Equipment Under Test (EUT) is to be technically compliant with the FCC and IC requirements.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Jul.20” Aug.02, 2013 Report of date: Aug.15, 2013
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission FCC Part 15: 15.207 PASS
ANSI C63.10: 2009
FCC Part 15: 15.209

Radiated Emission ANS| C63 10: 2009 PASS

Band Edge Compliance FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Conducted spurious emissions FCC Part15: 15.247 PASS
ANSI C63.10: 2009

6dB Bandwidth FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Peak Output Power FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Power Spectral Density FCC Part 15: 15.247 PASS
ANSI C63.10: 2009

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name : Tablet PC
Model Number& ; Brand Name Model No.
Brand Name ' Toshiba ATT-A

Radio Bluetooth V2.1+EDR; IEEE 802.11b/g/n
Bluetooth VV4.0; GPS
IEEE 802.11b: 2412MHz—2472MHz
IEEE 802.11¢g: 2412MHz—2472MHz
Operation Frequency - IEEE 802.11n HT20: 2412MHz—2472MHz
Bluetooth: 2402-2480MHz
GPS: 1575.42MHz

IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels,
Channel Number : Bluetooth V2.1+EDR:79
Bluetooth V4.0: 40

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK)
Bluetooth V2.1+EDR: GFSK, = /4QPSK, 8DPSK

Bluetooth V4.0: GFSK

GPS:BPSK

Modulation Technology

Antenna Assembly Gain : IFA, 2.68dBi PK Gain

Applicant : BYD Precision Manufacture Co., Ltd
Floor 1, A3 Workshop, Floor 3, A1 Workshop, A10 Workshop,
A13 Workshop, A6 Workshop, No.3001, Baohe Road, Baolong
Industrial, Longgang, Shenzhen, P.R., China

Manufacturer Toshiba Corporation
1-1, Shibaura 1-Chome, Minato-ku, Tokyo, Japan

Power Adapter#1 . Manufacturer: Delta Model No.:PA3996U-1ACA
Power Adapter#2 . Manufacturer: BYD Model No.: DUUS05200
USB Cable . Shielded, Detachable, 900mm

Date of Test : Jul.20~Aug.02, 2013

Date of Receipt : Jul.15, 2013

Sample Type . Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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2.2.Tested Supporting System Details
No. Description ACS No. Manufacturer Model Serial Number | Approved type
ACS-EMC-EPO01 OVANN ovesov N/A g;gﬁl : [I)D
1. Headphone
Cable: Shielded, Undetachabled, 4.0m

2.3.Block Diagram of connection between EUT and simulators

Earphone

EUT

a

Adapter

!

(EUT: Tablet PC)
2.4.Test Information

a: USB Cable

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
data rate Frequency
Mode (Mpbs)(see Note) Channel (MHz)
1 Low :CH1 2412
IEEE 802.11b 1 Middle: CH6 2437
1 High: CH11 2462
6 Low :CH1 2412
IEEE 802.11g 6 Middle: CH6 2437
6 High: CH11 2462
6.5 Low :CH1 2412
IEEE 802.11n HT20 6.5 Middle: CH6 2437
6.5 High: CH11 2462
Note: According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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2.5.Test Facility

Site Description

Name of Firm :Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber . Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab. . Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 3.1 dB (150KHz to 30MHz)

in No. 1 Conduction
3.22 dB(30~200MHz, Polarize: H)

Uncertainty for Radiation Emission test 3.23 dB(30~200MHz, Polarize: V)
in 3m chamber 3.49 dB(200M~1GHz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in 5.04dB (1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 5.06 dB (6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_ Cc_)nductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,12| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31,12| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 13| 1 Year
4, Terminator Hubersuhner 50Q No. 1 May.08, 13| 1 Year
5. Terminator Hubersuhner 50Q No. 2 May.08, 13| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-72 100341 May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver | — ] EUT Periphera
L | ] A
80cm
0.8m
—
LISN LISNRB
—
% 5 -

Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.HP Slate 7 (EUT)

Model Number CAT7-A
Serial Number :N/A

3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 2.4.
3.5.2.Turned on the power of all equipment.
3.5.3.Let the EUT work in test mode (TX Mode) and measure it.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network
(L.1.S.N. 1#). The other peripheral devices power cord connected to the power mains through
a line impedance stabilization network (L.I.S.N.#3). This provides a 50 ohm coupling
impedance for the EUT (Please refer the block diagram of the test setup and photographs).
The AC line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface cables
shall be changed according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: 20 File: DMDATAZ013 Report datalB'BYDWACS13IQ1337.EMG (22)
20 Level (dBul) Date: 2013-08-01
\\\"“\-,.\_\ FCC PART 15 C {AVG)
40 ; T
u.15 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
3ite no :1ffconduction Data No 20
Dis./Ant, Hul 2012 ESHZ2-i5 LINE
Limic :FCC PART 15 C
Env./In=. 124,17/ 49% Engineer :Leo-Li
EUT :Tablet PC M/N:AT7-4A
Power Rating :DC S5V From Adapter Input AC 120W/60Hz
Test Hode +Tw Mode (WiFi)
LIZN Cable Emis=sion
Mo Freg Factor Loss Reading Level Limits Margin ERemark
(MHz) (dB) (dE)  (dBuw) [dBuv) (dBuV) {dB)
1 0.19039 0.19 0.01 43.15 43.35 564.02 20. 67 QP
2 0.31163 0.19 0.01 38.01 38.21 £9.93 21.72 QP
3 0.40831 0.19 o.o2 35.91 36.12 57.68 21.56 QP
4 0.51278 0.19 o.o2 36.34 36.55 56.00 19.45 QP
5 0.60431 0.z0 0.0z 35.38 35.60 56.00 20.40 QP
6 0.69725 0.z0 0.03 35.32 35.55 56.00 20.45 QP
Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.

2.If the average limit i=2 met when useing a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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Data: 19 File: D:IDATA2013 Report datalB'BYD'ACS13Q1337.EMG (22)

20 Level (dBuV) Date: 2013-08-01

‘\\ | | _ _ FCC PART 15 C
'-‘._\ FCC PART 15 C (AVG)

40
s
u.15 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
3ite no :1ffconduction Data Ho 119
Dis./Aant. Hk 2012 ESHZ-ZIS5 WNEUTRAL
Limit +FCC PART 15 C
Env./Ins. t124,1*C/49% Engineer :Leo-Li
EUT :Takbler PC M/N:AT7-L
Power Rating :DC 5V From Adapter Input AC 1Z0W/60Hz
Test Hode :Tx HMode (WiFi)
LISN Cable Emi==ion
No Freg Factor Loss Reading Level Limits Margin Remark
[(MHz) (dBE) [dE] [dBuV) [dBuV] (dBuV) {dE)
1 0.z20z289 0.21 0.01 42.75 42,97 63.49 20.52 QP
Z2 D.z2g782 0.22 0.01 38.19 35.42 60.59 22.17 QF
3 D0.41Z66 0.23 o.02 35.82 36.07 57.59 21.52 QP
4 0.48890 0.23 o.02 32.84 33.09 56.19 £3.10 QF
S5 0.63383 0.24 0.0z 33.13 33.39 56.00 22.61 QP
& 0.73131 0.24 0.03 30.47 30.74 56.00 25.26 QF

Remarks: l.Emission Level=LISN Factor+Cable Loss+Reading.
2.If the average limit i= met when useing a gquasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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4. RADIATED EMISSION MEASUREMENT

4.1.Test Equipment
Frequency rang: 30~1000MHz

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,12 1 Year
2 | EMI Spectrum Agilent E4407B MY 41440292 |May.08, 13| 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVS10 834468/011 May.08, 13| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08,13| 1 Year
5 | Bilog Antenna Schaffner CBL6111C 2598 Mar.14,13 1 Year
6 RF Cable MIYAZAKI CFD400-NL | 3# Chamber No.3 |May.08, 13| 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 May.08, 13| 1 Year

Fregquency rang: above 1GHz~25GHz
Item Equipment Manufacturer| Model No. Serial No. Last Cal. | Cal. Interval
1 |[Spectrum Analyzer Agilent E4407B MY 41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | Aug.28, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 12 1 Year

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

2.0m(L)*1.0m(W)*0.8m(H) _,,

TURN TABLE
(FIBRE GLASS)

Combining Network || AMP | {Spectrum Analyzer| | PC System

I
Receiver

For frequency range above 1GHz~25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

]

»
»

&
«

2.0m(L)*1.0m(W)*0.8m(H)

T~

ABSORBER
(2.4m*2.4m)

TURN TABLE
(FIBRE GLASS)

Combining Network

AMP Spectrum Analyzer|

PC System

Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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4.3.Radiated Emission Limit

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-17.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73 -74.6 16455 - 1646.5 93-95
6.215-6.218 748 -752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 -2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.4 EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.
4.5.0perating Condition of EUT
Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced

by Section 4.2.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away
from the receiving antenna, which is mounted on a antenna tower. The antenna can be moved
up and down between 1 meter and 4 meters to find out the maximum emission level.
Broadband antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal
and vertical polarization of the antenna are set on test.

The EUT was tested at X.Y.Z position and found the worst case position reported in the
report.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7 .Radiated Emission Test Results
PASS.
All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Frequency: 30MHz~1GHz

Data: 5
0 Level (dBuvim)

File:

E:2013 Report Data'B BYD'\ACS13Q1337.EMG (26)

Date: 2013-08-02

40

FCC PART 15 C (30}

SdB

b

030 224, 418, 612, 806, 1000
Frequency (MHz)
3ite no. 3m Charber Iata no. HE]
Dis. / Aint. 3m 2013 CEBLel1l11C 2598 Ant. pol. : WERTICAL
Limit FCZ PART 15 C (SHM)
Env. [/ Ins. Z4+*CS65% Engineer : Leo_Li
EUT : Takhlet PC  M/WN:AT?-A
Fower rating : DC 5V From Adapter Input AC 120V/60H=
Test HMode Tx Mode (WiFi)
Ant. Cahle Emi=s=sion
No. Freg. Factor Loss EReading Lewvel Limits Margin ERemark
[MH=) [ dE/m) [dE) [ABuV) (dBuV/m)  (dBuV/m) (dE)
1 31.940 15.93 0.86 15.05 34.84 40.00 5.18 QF
Z g6.260 g.71 1.55 16.20 ZB.26 40.00  13.74 QF
3 131.5850 12.49 1.53 5.07 Zz .09 43.50 Z1.41 QF
4 202.660 10.05 1.80 10,64 22.49 43.50 Z21.01 QF
= Z35.550 11.6a8 1.94 .79 23.39 46.00 Z22.81 QF
& 316.150 13.92 Z.22 4.35 Z0.49 46.00 Z25.51 QF
Femarks: 1. Emission Level= Antenha Factor + Cable Loss + Reading.

The

emiszion lewvels that are 20dE khelow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 6
0 Level (dBuvim)

File: E:'2013 Report Data'B' BYD'ACS1301337.EMG (26)

Date: 2013-08-02

FCC PART 15 C (3M)
HGdB
40————J
2
030 224, 418. 612. 806. 1000
Frequency (MHz)

Site no. : 3m Chawber Data no. =]

Dis. / Ant. HI i} 20153 CELE111C 2595 Ant. pol. HORIZCONTAL

Limit : FCC PART 15 < (3M)

Enw. / Ins. : 24%C/A5% Engineer Leo Li

EUT Talklet PC  M/M:AT7-A

FPower rating DC 5V Fromw Adapter Input AC 120V/60Hz

Test HMode Tx Mode (WiFi)

Ant. Cable Emission
o Freg Factor Losz EReading Lewvel Limits Margin ERemark
[MH=z) [dEB/m) =Ny [Bul) (dBuW m)  (dBuW/m) [dE)

1 g6.260 g.71 1.55 zZ1.51 31.87 40.00 g.13 QF
2 163.860 11.01 1.65 10.25 22.94 43 .50 20.56 QF
3 241460 11.92 1.95 12 .52 26.39 46.00 19.61 QP
4 335.550 14.62 2.27 9.90 Z6.79 4g6.00 19.:21 QF
= 475.140 17.66 2.69 2.27 22,862 45.00 23.38 QF
6 k39,250 18.70 2.86 2.08 23.682 46.00 22.38 QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission lewels that are 20d4dB below the official

limit are not reported.
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Frequency: 1GHz~18GHz
Data: 1 File: G:2013 report B'BYDIACS13Q1337-FCC.EMG (126)
120 Lewvel {(dBuW/m} Date: 2013-07-31

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200, 2800, J400. 4000
Frequency (MHz)
3ite no. : 3m Chawber Data no. t 1
Lis. / Aint. : 3m 2012 3115 (4550) Ant. pol. : HORIZCHNTAL
Limit : FCC PART 15C PELE
Env., / Ina. : 23¥C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode : IEEES0Z2.11k 241:2MH=z Tx
M/ : AT7-4
Ant. Cable Awp. Emission
Fregq. Factor loss Factor Reading Lewvel Limits HMargin Remark
[MH=) {dB/m) [dE) [clB) [dABuv) [(dBuV/m) [(dBuW/m) (dB)
1 Z2412.000 Z26.54 5.81 35.70 103.45 100.40 74.00 -Z6.40 Feak
Petnarks:

1. Emission Level= Antenna Factor + Cable Lossz —-hmp Factor + Reading.
Z. The ewission levels that are Z0dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

1

2 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK
FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chawber Data no. HE
Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z2.11k 2412MH=z Tx
M/ : AT7-4
Ant. Cable Lwp. Emis=sion
Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark
[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z2412.000 2Z6.84 5.81 35.70 94,87 91.82 74.00 -17.82 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: 7 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. HE
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z2.11k 2412MH=z Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: B File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
120
FCC PART 15C PEAK
60
3 FCC PART 15C AV
|
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. g

Dis. / Aint. 3m 2012 3115 (4580) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mwode IEEES02 .11k 2412MHz Tx

M/ AT7-0

Ant. Cable Lwp. Emis=sion

Freg Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) (dE) [dEuV) [dBuV/m) (dBuvim) (dE)
1 483z4.000 32.51 8.58 35.70 45.03 50.42 74.00 23.58 Peak
2 43z4.000 32.51 .58 35.70 32.03 37.42 54.00 16.58 bverage
3 7236.000 35.51 10.98 35.45 44,87 £E5.91 74.00 18.09 Peak
4  7J236.000 35.51 10.98 35.145 32.20 43 .24 54.00 10.76 Lyverage

Remarks:

1. Emission Lewvel=

intenna Factor + Cable Loss —-Amp Factor + Reading.

Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 9 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. HE=|
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z2.11k 2412MH=z Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: 10 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
120
FCC PART 15C PEAK
60 3
FCC PART 15C AV
T
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. Jm Chasber Data no. 10
Dis. / Aint. 3m 2012 3115 (4530) Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z3IFC/ 543 Engineer Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mwode IEEES02.11k Z2412MH=
M/ AT7-0
Ant. Cable Lwp. Emis=sion
Freg Factor loss Factor Reading Lewel Limits Margin Rewark
[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
1 483z4.000 32.51 8.58 35.70 44,83 ED0.z22 74.00 23.78 Peak
2 43z4.000 32.51 .58 35.70 31.65 37.04 54.00 16.96 bverage
3 7236.000 35.51 10.98 35.45 46,69 E7.73 74.00 16.27 Peak
4  7J236.000 35.51 10.98 35.145 34.15 45,19 54.00 8.81 Lyverage
Remarks:

1. Emission Lewvel=

intenna Factor + Cable Loss —-Amp Factor + Reading.

Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 11 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 11
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z2.11k 2437MH=z Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: 12 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
120
FCC PART 15C PEAK
60 4
FCC PART 15C AV

1

0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. H—

Dis. / Aint. 3m 2012 3115 (4530) Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mwode IEEES02.11k Z2437MH=z

M/ AT7-0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
1 4874.000 32.62 8.63 35.70 44,26 49,81 74.00 Z24.19 Peak
2 4374.000 32.62 .63 35.70 31.69 37.24 54.00 16.76 bverage
3 7311.000 35.71 11.02 35.44 37.29 45.58 54.00 5.42 bverage
4  7311.000 35.71 11.02 35.44 47 .57 5EB8.86 74.00 15.14 Peak

Remarks:

1. Emission Lewvel=

intenna Factor + Cable Loss —-Amp Factor + Reading.

Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 13 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 13
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z2.11k 2437MH=z Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: 14 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
120
FCC PART 15C PEAK
60 3
FCC PART 15C AV
1
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. 14

Dis. / Aint. 3m 2012 3115 (4530) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mwode IEEES02.11k Z2437MH=z

M/ AT7-0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
1 4874.000 32.62 8.63 35.70 45,27 50.82 74.00 23.18 Peak
2 4374.000 32.62 .63 35.70 32.19 37.74 54.00 16.286 bverage
3 7311.000 35.71 11.02 35.44 46,48 E7.77 74.00 16.23 Peak
4  7311.000 35.71 11.02 35.44 34.07 45.36 54.00 8.64 Lyverage

Remarks:

1. Emission Lewvel=

intenna Factor + Cable Loss —-Amp Factor + Reading.

Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

G0

1

15 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK

FCC PART 15C i

A

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chawber Data no. : 15

Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C FPELRE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z2.11k 2437MH=z Tx

M/ : AT7-4

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
2437.000 27.00 5.85 35.70 103.77 100.92 74.00 -26.92 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

1

16 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK

FCC PART 15C i

WW

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chawber Data no. HE N

Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : VERTICAL

Limit : FCC PART 15C FPELRE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z2.11k 2437MH=z Tx

M/ : AT7-4

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
2437.000 27.00 5.85 35.70 9z .49 89.64 74.00 -15.64 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

1

17 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK

FCC PART 15C i

WW

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chawber Data no. : 17

Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : VERTICAL

Limit : FCC PART 15C FPELRE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z2.11k 2462MH=z  Tx

M/ : AT7-4

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z462.000 27.16 5.89 35.70 = 89.79 74.00 -15.79 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

1

18 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK

FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chawber Data no. : 15

Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C FPELRE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z2.11k 2462MH=z  Tx

M/ : AT7-4

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z462.000 27.16 5.89 35.70 103.75 101.10 74.00 -27.10 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: 23 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 23
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z2.11k 2462MH=z  Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: 24 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
120
FCC PART 15C PEAK
60
FCC PART 15C AV
£
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. HEE

Dis. / Aint. 3m 2012 3115 (4530) Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mwode IEEES02.11k Z2462MH=z

M/ AT7-0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
1 4924.000 32.73 8.69 35.70 31.19 36.91 54.00 17.09 Lyverage
2 49z4.000 32.73 g.62 35.70 44,73 E0.45 74.00 23.55 Peak
3 7386.000 35.90 11.06 35.42 38.25 49,79 54.00 4,21 bverage
4 7386.000 35.90 11.06 35.42 48. 69 60.23 74.00 13.77 Peak

Remarks:

1. Emission Lewvel=

intenna Factor + Cable Loss —-Amp Factor + Reading.

Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-23

Data: 25 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. HE
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z2.11k 2462MH=z  Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-24

Data: 26 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
120
FCC PART 15C PEAK
60
FCC PART 15C AV
1
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. 2

Dis. / Aint. 3m 2012 3115 (4530) Ant. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mwode IEEES02.11k Z2462MH=z

M/ AT7-0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
1 4924.000 32.73 8.69 35.70 45,11 50.83 74.00 23.17 Peak
2 49z4.000 32.73 g.62 35.70 32.08 37.80 54.00 16.20 bverage
3 7386.000 35.90 11.06 35.42 46,67 Eg.21 74.00 15.79 Peak
4 7386.000 35.90 11.06 35.42 37.31 45 .85 54.00 5.15 Lyverage

Remarks:

1. Emission Lewvel=

intenna Factor + Cable Loss —-Amp Factor + Reading.

Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-25

Data: 27 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 27
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g 2412MH= Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-26

Data:

120

G0

0

28 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV

|

4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. 25

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. HORIZONTALL

Limic FCCZ PART 15C PELE

Env. / Ins=s. 23FC/ 545 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEESOZ .11lg 2412MH= Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
45324.000 32.51 8.58 3L5.70 45.07 L0.46 74.00 23.54 Peak
4524.000 32.51 g§.55 35.70 32.08 37.47 54.00 16.53 bLrerage
Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-27

Data: 29 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 29
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g 2412MH= Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-28

Data:

120

G0

0

30 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV
1
4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. Jm Chasber Data no. 30
Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. @ WERTICAL
Limic FCCZ PART 15C PELE
Env. / Ins. Z3IFC/ 543 Engineer Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode IEEESOZ .11lg 2412MH= Tx
M/ AT?—0
Ant. Cable Lwp. Emis=sion
Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark
[MH=z) {dE /) [dE) [dE) [dABuv) [dBuV/m) (dBuvim) (dE)
45324.000 32.51 8.58 3L5.70 44 . 56 49.95 74.00 24.05 Peak
4524.000 32.51 g§.55 35.70 31.23 3E6.62 54.00 17.38 bLrerage
Remarks:
1. Emis=sion Level= Antenna Factor + Cable Loss —-Amp Factor + Reading.
2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-29

Data:

120

G0

1

3 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK
FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 31
Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g 2412MH= Tx
M/ : AT7-4
Ant. Cable Lwp. Emis=sion
Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark
[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z2412.000 2Z6.84 5.81 35.70 1D2Z.58 99.51 74.00 -25.51 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-30

Data:

120

G0

1

32 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK

FCC PART 15C i

MM W

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chawber Data no. : 32

Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : VERTICAL

Limit : FCC PART 15C FPELRE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : IEEESOZ.11g 2412MH= Tx

M/ : AT7-4

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z2412.000 2Z6.84 5.81 35.70 91.86 88.81 74.00 -14.81 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: 37 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. z 37
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g 2437MH=: Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-32

Data:

120

G0

0

36 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV

T

4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. 35

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. @ WERTICAL

Limic FCCZ PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEESOZ .11g 2437MH=: Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dABuv) [dBuV/m) (dBuvim) (dE)
4374.000 32.62 g8.63 35.70 44 .59 50,24 74.00 23.76 Peak
4574.000 32.62 .63 35.70 3l.2a6 36.581 54.00 17.1%9 bLrerage
Remarks:
1. Emis=sion Level= Antenna Factor + Cable Loss —-Amp Factor + Reading.
2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-33

Data: 39 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. 39
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g 2437MH=: Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-34

Data:

120

G0

0

40 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV
T
4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. 40

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. HORIZONTALL

Limic FCCZ PART 15C PELE

Env. / Ins=s. 23FC/ 545 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEESOZ .11g 2437MH=: Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
4374.000 32.62 g8.63 35.70 44 .60 L5O0.15 74.00 23.85 Peak
4574.000 32.62 .63 35.70 31.683 37.18 54.00 16.82 bLrerage
Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-35

Data:

120

G0

1

41 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK
FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 41
Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g 2437MH=: Tx
M/ : AT7-4
Ant. Cable Lwp. Emis=sion
Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark
[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
2437.000 27.00 5.85 35.70 103.48 100.63 74.00 -26.63 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-36

Data:

120

G0

1

42 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK

FCC PART 15C i

PR ERRUSOREY (S et SRR I

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chawber Data no. HIE: 34

Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : VERTICAL

Limit : FCC PART 15C FPELRE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : IEEESOZ.11g 2437MH=: Tx

M/ : AT7-4

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
2437.000 27.00 5.85 35.70 0z .38 89.53 74.00 -15.583 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-37

Data: 43 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. T 43
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g 2462ZMH=: Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-38

Data:

120

G0

0

14 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV
|
4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. 44

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. HORIZONTALL

Limic FCCZ PART 15C PELE

Env. / Ins=s. 23FC/ 545 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEESOZ . 11lg 2462MH: Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
4924.000 32.73 g3.69 35.70 44 .75 50,47 74.00 23.53 Peak
4924.,.000 32.73 .89 35.70 31.47 37.19 54.00 16.581 bLrerage
Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-39

Data: 45 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. - 45
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g 2462ZMH=: Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-40

Data:

120

G0

0

16 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV
1
4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. 45

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. @ WERTICAL

Limic FCCZ PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEESOZ . 11lg 2462MH: Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dABuv) [dBuV/m) (dBuvim) (dE)
4924.000 32.73 g3.69 35.70 45.13 L50.85 74.00 23.15 Peak
4924.,.000 32.73 .89 35.70 31.88 37.60 54.00 16.40 bLrerage
Remarks:
1. Emis=sion Level= Antenna Factor + Cable Loss —-Amp Factor + Reading.
2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-41

Data:

120

G0

1

47 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK
FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chawber Data no. 47
Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g 2462ZMH=: Tx
M/ : AT7-4
Ant. Cable Lwp. Emis=sion
Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark
[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z462.000 27.16 5.89 35.70 0z .86 90.21 74.00 -16.21 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-42

Data:

120

G0

1

48 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK
FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chawber Data no. HIE 3=
Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEESOZ.11g 2462ZMH=: Tx
M/ : AT7-4
Ant. Cable Lwp. Emis=sion
Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark
[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z462.000 27.16 5.89 35.70 103.00 1D00.35 74.00 -26.35 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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ECC ID:ZW9-PDAOG page 4-43

Data:

120

G0

1

57 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK
FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 57
Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ20 246-2MHz Tx
M/ : AT7-4
Ant. Cable Lwp. Emis=sion
Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark
[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z462.000 27.16 5.89 35.70 1DZ.50 99.85 74.00 -25.85 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZW9-PDAOG page 4-44

Data:

120

G0

1

58 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK

FCC PART 15C i

W
M

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chawber Data no. : 58

Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : VERTICAL

Limit : FCC PART 15C FPELRE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z.11nHTZ20 246-2MHz Tx

M/ : AT7-4

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z462.000 27.16 5.89 35.70 91.02 B88.37 74.00 -14.37 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: 59 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 59
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ20 246-2MHz Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

0

60 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV
1
4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. 0]

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. @ WERTICAL

Limic FCCZ PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z . 11nHTZ20 2452MH=z  Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dABuv) [dBuV/m) (dBuvim) (dE)
4924.000 32.73 g3.69 35.70 44 . 96 LO0.6B 74.00 23.32 Peak
4924.,.000 32.73 .89 35.70 31.89 37.41 54.00 16.59 bLrerage
Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 61 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. HE b §
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ20 246-2MHz Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

0

62 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV
1
4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. 34

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. HORIZONTALL

Limic FCCZ PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z . 11nHTZ20 2452MH=z  Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dABuv) [dBuV/m) (dBuvim) (dE)
4924.000 32.73 g3.69 35.70 43 .97 49 . 69 74.00 24.31 Peak
4924.,.000 32.73 .89 35.70 31.08 36.80 54.00 17.20 bLrerage
Remarks:
1. Emis=sion Level= Antenna Factor + Cable Loss —-Amp Factor + Reading.
2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 63 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 63
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ0 2437MH=z Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

0

64 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV

1

4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. G4

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. HORIZONTALL

Limic FCCZ PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z . 11nHTZ20 2437MH=z Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dABuv) [dBuV/m) (dBuvim) (dE)
4374.000 32.62 g8.63 35.70 4423 49 .33 74.00 24,17 Peak
4574.000 32.62 .63 35.70 31.27 36.82 54.00 17.158 bLrerage
Remarks:
1. Emis=sion Level= Antenna Factor + Cable Loss —-Amp Factor + Reading.
2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 65 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 65
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ0 2437MH=z Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

0

66 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV
1
4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. 531

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. @ WERTICAL

Limic FCCZ PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z . 11nHTZ20 2437MH=z Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dABuv) [dBuV/m) (dBuvim) (dE)
4374.000 32.62 g8.63 35.70 45.19 50,74 74.00 23.26 Peak
4574.000 32.62 .63 35.70 32.33 37.88 54.00 16.12 bLrerage
Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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Data:

120

G0

1

67 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK

FCC PART 15C i

W
WM

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chawber Data no. HE

Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : VERTICAL

Limit : FCC PART 15C FPELRE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z.11nHTZ0 2437MH=z Tx

M/ : AT7-4

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
2437.000 27.00 5.85 35.70 91.48 88.63 74.00 -14.63 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

1

68 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK
FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 68
Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ0 2437MH=z Tx
M/ : AT7-4
Ant. Cable Lwp. Emis=sion
Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark
[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
2437.000 27.00 5.85 35.70 1D2.57 99,72 74.00 -25.72 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data: 69 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. HE =)
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ VERTICAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ0 241-MH=z Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

0

70 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV

|

4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. a

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. @ WERTICAL

Limic FCCZ PART 15C PELE

Env. / Ins. Z3IFC/ 543 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z . 11nHTZ20 2412MH= Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dABuv) [dBuV/m) (dBuvim) (dE)
45324.000 32.51 8.58 3L5.70 45.09 50,48 74.00 23.52 Peak
4524.000 32.51 g§.55 35.70 32.05 37.44 54.00 16.58 bLrerage
Remarks:
1. Emis=sion Level= Antenna Factor + Cable Loss —-Amp Factor + Reading.
2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 71 File: G:i2013 report B'BYDIACS1301337-FCC.EMG (126)

120 Lewvel (dBu¥/m) Date: 2013-07-31

FCC PART 15C PEAK

60
0 4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 71
Di=. / Aint. T 3m 2012 3115 (4580) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ0 241-MH=z Tx
M/M : AT7-L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

0

72 File: G:2013 report B BYDACS130Q1337-FCC.EMG (126)
Lewvel (dBu/im) Date: 2013-07-31
FCC PART 15C PEAK
FCC PART 15C AV

1

4000 6800. aG00. 12400. 15200. 18000
Frequency (MHz)

Site no. Jm Chasber Data no. T2

Dis. / Aint. 3m 2012 3115 (4530) hnt. pol. HORIZONTALL

Limic FCCZ PART 15C PELE

Env. / Ins=s. 23FC/ 545 Engineer Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z . 11nHTZ20 2412MH= Tx

M/ AT?—0

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=z) {dE /) [dE) [dE) [dABuv) [dBuV/m) (dBuvim) (dE)
45324.000 32.51 8.58 3L5.70 44.31 49 .70 74.00 24.30 Peak
4524.000 32.51 g§.55 35.70 31.27 3E6.66 54.00 17.34 bLrerage
Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

2. The ewission levels that are Z0dAdE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

G0

1

73 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK
FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chawber Data no. : 73
Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FPELRE
Env. / Ins. 1 23%C/54% Engineer : Leo-Li
EUT : Tablet PC
Fower supply : DC 5V From Adapter Input AC 120V/60Hz
Test mode : IEEES0Z.11nHTZ0 241-MH=z Tx
M/ : AT7-4
Ant. Cable Lwp. Emis=sion
Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark
[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z2412.000 2Z6.84 5.81 35.70 1D01.23 98.18 74.00 -24.,18 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Data:

120

G0

1

74 File: G:2013 report BBYDIACS1301337-FCC.EMG (126)
Level (dBuv/m) Date: 2013-07-31

FCC PART 15C PEAK

FCC PART 15C i

WW

1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chawber Data no. : 74

Dis. / Aint. : 3m 2012 3115 (4530) Ant. pol. : VERTICAL

Limit : FCC PART 15C FPELRE

Env. / Ins. 1 23%C/54% Engineer : Leo-Li

EUT : Tablet PC

Fower supply : DC 5V From Adapter Input AC 120V/60Hz

Test mode : IEEES0Z.11nHTZ0 241-MH=z Tx

M/ : AT7-4

Ant. Cable Lwp. Emis=sion

Fredgq. Factor loss Factor Reading Lewel Limits Margin Rewark

[MH=) {dE /) [dE) [dE) [dEuV) [dBuV/m) (dBuvim) (dE)
Z2412.000 2Z6.84 5.81 35.70 90.z28 B7.23 74.00 -13.23 Peak
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewission levels that are Z0d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer| Agilent N9030A MY51380221| Oct.31, 12 1Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,13 1Year

5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum

intentional radiator in operating, the radio frequency power that is produced by the

intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the

band that contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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Conducted emission test data:
Test Mode: IEEE 802.11b
Test CH1: 2412MHz

Agilent Spectrum Analyoe - Swept 58
1 iy - i { Gl d AM ), 01
Display Line -13.94 dBm - Aug Typs: Log Fwe s

PO Fast Ly Trig: Free Run Avg|Hold:= 100100 o
IF Gain:Luw Atten: 10 4B 1

Annotation®
Ref Offzet 21 dB
B iy Ref 2“.'30_’.15“1
1
¢

|

Title®

|

5
g

| ! »
[T P T oot P 5N RO ML | I N ——— Display Line

it
-13.84 dBm

=

Stop 10.000 GHz
#VBW 300 kHz Sweep 260 ms (1001 pts)

MER MODE TRC 300 x v FUNCTION | FLMCTION WADTH FUMETION MALLE |

5,060 dBm|

Agilent Spectrum Analyoe - Swept 58

1 ik =y ] L5 aM ), a1 Peak Ssarch
Marker 1 870.990000000 MHz _ Awg Type: Log-Par o
PO Fast L, Trig: Free Run Avg|Hold:= 100100

IFGain:Lww Atten: 10 48 et

Ref Offzet 21 dB
f2idiv_ Ref 20,00 dBm

‘1

| AR ST P I P e e R S T S R

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

FLINCTION wiDi T FUNETION WALLE |

; &70.55 MHz | 50.010 dBm |

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Agilent Spectrum Analyoe - Swept 58
| S AM i), 01
TRACE

Marker 1 22.630000000000 GHz ' Avg Type: Lag-Par RaskSaeh

PO Fast Ly Trig: Free Run Avg|Hold: 16100
IF Gain:Luw Atten: 10 4B

Ref Offzet 21 dB
f2idiv_ Ref 20,00 dBm

1

4. " o gk e 2 P R e
bt ke, Ll o byttt g = sttt el s

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

v FUNCTION | FLMCTION WADTH FUNETION valllE |

22630 GHz| 52,358 dBm |

Agilent Spectrum Analyoe - Swept 58
1 iy J =y ] U AM 2T, U1
Display Line -13.58 dBm - Awg Typa: Log-Pwar o

PO Fast Ly Trig: Free Run Avg|Hold:= 100100

IF Gain:Luw Atten: 10 4B

Annotation®
Ref Offaat 21 dB s . .

gBidiv Ref2100dBm 0 -41.407 dBmTE_—

Title®

Graﬁm#I

on o

N PN S S R S PR . DIS‘IPEIE I;IBI.IH?

Stop 2.42500 GHz
#VBW 300 kHz Sweep 11.0 ms (1001 pts)

FLINCTION wiDi T FUNETION WALLE |

Mag | L Alignmen! Compheled
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Test CH6: 2437MHz

Agilent Spectrum Analyoe - Swept 58

I} It T = i\l e S -'H:'I M0, 013
Display Line -13.19 dBm Avg Typa: Log-Par LE

PHO: Fast L, ) Trig: Free Run Avg|Hold: 811100 VRl
IF Gaim:L e Atten: 10 48 oE
AAT - Annotation®
Ref Offzet 21 dB
Ref 20.00 dBm
1
¥

i

|

Title®

|

5
g

e,
T

e e T e N PRI NSRRI BUPS oY T Display Line
<13.19 dB8m

Stop 10.000 GHz
#VBW 300 kHz Sweep 260 ms (1001 pts)

v FUNCTION | FLMCTION WADTH FUMETION walllE |

&312.dBm|

Agilent Spectrum Analyoe - Swept 58

WAl AM 2T, 01

Marker 1 717.730000000 MHz A Avg Type: Log-Pwr tresk
PO Fast L, Trig: Free Run Avg|Hold:= 100100 TYH
IF Gain:Luw Atten: 10 4B

Peak Ssarch

Ref Offzet 21 dB
f2idiv_ Ref 20,00 dBm

1

i-—-'ﬂ-'--ﬂ-vj*"!-—'+'-'-~-*-'—'-A.J-r-"'|‘|"-'r‘w-«"4 - T WO R TR [— e ST PN S—

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

y FUNCTION | FLMCTION WADTH FUNETION valllE |
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Agilent Spectrum Analyoe - Swept 58

Marker 1 24.535000000000 GHz ' Avg Type: Log-Par

f2idiv_ Ref 20,00 dBm

P T I ey §
T B e o il sttt i i e e G -

MER MODE TAC) 501

U0 T AM 2T, U1

TRACE
PHD: Fast g Trig: Free Run Avg|Held: 2TH00 TV
IF Gain:Luw Atten: 10 4B

Peak Ssarch

Ref Offzet 21 dB

1

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

v FUNCTION | FLMCTION WADTH FUNETION valllE |

24,535 GHz | 52070 dBm |

Test CH11: 2462MHz

Agilent Spectrum Analyoe - Swept 58

‘Dis lay Line -13.47 dBm Avg Typae: Log-Par

By Ref 20,00 dBm

WA AM 2, 01

TRACE
PHD: Fast g Trig: Free Run Avg|Hold=100/100 T
IF Gain:Luw Atten: 10 4B

~ L~ Annotation®
Fef Offset 21 dB il

*1

T
R T S PRSI S RS T RSt | Display Line

134T dBm

P o WP S

T T

Stop 10.000 GHz
#VBW 300 kHz Sweep 260 ms (1001 pts)

FLINCTION wiDi T FUNETION WALLE |

5,534 dBm|
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Agilent Spectrum Analyoe

Swepl 54

Marker 1 893.300000000 MHz

PR Fast
IFGain:Luw

Ref Offzet 21 dB
By Ref 20,00 dBm

" 653,30 MHz|

o Trig: Free Run

‘S U PR S SRS IR G R TR Y

#VBW 300 kHz

£5.63

5-6

L1000 AM Y, 2013
TRALE

TV

DET

Avg Typa: Log-Pwr

Peak Ssarch
Avg|Hold> 1001100

Atten: 10 48

1

¢

[ |
PR W FEPHE | P e S e ST o FRa——

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)
FUNCTION | FLNCTION WiEiTh E |

5 dBm;

Agilent Spectrum Analyoe - Swept 58

Marker 1 24.505000000000 GHz

PHD: Fast
IFGain:Luw

Attan

Ref Offzet 21 dB
Jdetidy  Ref 20,00 dBm

A i i thal_ e el B o & B P LN PR Y

Start 10.000 GHz

Trig: Free Run

#VBW 300 kHz

LEEACESA AM WY, D013
TRALE
TV

Avg Typa: Log-Pwr
Avg|Hold: 12100

Peak Ssarch

;10 48

1

¢

s T | g, s et s radty A s, et Leany
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Agilent Spectrum Analyoe - Swept 58
I iy - e i ] LGN U2 AM 2T, U1
Display Line -13.61 dBm - Aug Typs: Log Fwe s

PO Fast Ly Trig: Free Run Avg|Hold:= 100100 .
IF Gain:Luw Atten: 10 48

_ Annotation®
Ref Offzet 21 dB : \
Bidiv_Ref2100c8m W0 CEM

|

Title®

|

g
g

Display Line
1351 dBm

Stop 2.51000 GHz
#VBW 300 kHz Sweep 5.80 ms (1001 pis)

: MER MODE TAC 801 v FUNETION FLIMCTICN WD TH FUNETION MALLIE l
2 48 GHz| 5.395 dBm | ]
2483 50 GHz | £2.628 dBm |
250000 GHx| 52 786 dBm |

Test Mode: IEEE 802.11g
Test CH1: 2412MHz

Agilent Spectrum Analyaed - Swept 54
X af

I} 7 5 = i LGN U 1002 AW 2, 1
Display Line -19.32 dBm A fvg Typae: Log-Per Ireack
PHD: Fast L, ) Trig: Free Run Avg|Hold: 88100 T
IFGaaim:L e Atten: 10 48 oer

% Annotation®
Ref Offzet 21 dB .
I i ALE L ——, A R

?1

|

Title®

|

g
g

=
i i T o P T RN SRS P SR Display Line

R 19,32 dBm

| P

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FLINCTIOR WD TH FUNETION WAdlE |
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Agilgnt Spectrum Analysed - Swept 54
Marker 1 840.920000000 MHz

PHO: Fast

o Trig: Free Run
-
IF Gaaim:L e

Atten: 10 48

Ref Offzet 21 dB
By Ref 20,00 dBm

#VBW 300 kHz

MER MODE TAC] 500 ks ¥

B40,5% HHI;

50,532 dBm|

T e i e o

LG 17000 AM 0, ST
TRALE

TVl

oET

Avg Type: Log-Pwr Peak Search

Avg|Hold:= 1001100

*1

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)
FLIETICN WD T |

FUNETION FUNETION YALLIE |

Agilgnt Spectrum Analysed - Swept 54
Marker 1 23.980000000000 GHz

PHO: Fast )
IF Gaaim:L e

Trig: Free Run
Atten: 170 48

Ref Offzet 21 dB
Jdetidy  Ref 20,00 dBm

Start 10,000 GHz
| #VBW 300 kHz

i, 01 bt 11 i AR bt e S

WEE1F I3 AaM i, J1d
TRALE
TVl

fvg Typa: Lﬂ.ﬂ.-PIr Peak Search

Avg|Hold: 81100

*1

iy i iy Mt s i e

Stop 25.000 GHz
Sweep 1.43 s (1001 pis)

FLINCTIOK WD TH
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Agilent Spectrum Analyaed - Swept 54

Display Line -19.14 dBm :

o Trig: Free Run
Atten: 170 48

PHO: Fast @y
IF Gaaim:L e

Ref Offzet 21 dB
Ref 21,00 dBm

| T RS PIE SE e

Start 2.31000 GHz
| #VBW 300 kHz

0,851 dBm|
dBm |

s

DSh 33 AM NAZT, 2013
TRack ]

Tved

et

Avg Typa: Log-Pwr
Avg|Hold=100/100

Annotation®

|

Title®

|

g

Display Line
-19.14 dBm

Stop 2.42500 GHz
Sweep 11.0 ms (1001 pts)

FUNCTION | FLMCTION WiDTH FUNETION WadlE |

Test CH6: 2437MHz
Swepl 54

Agilent Speectrum Analysed

Display Line -19.61 dBm :
o Trig: Free Run
Atten: 10 48

PHO: Fast @y
IF Gaaim:L e

Ref Offzet 21 dB
Ref 20,00 dBm

s iy o

#VBW 300 kHz

1
e NN PR SR SIS e e

U1 AN 2, 1
TRALE
TVl

Avg Typa: Log-Pwr
Avg|Hold=100/100

Annotation®

|

Title®

|

g

Display Line
1951 dBm

Stop 10.000 GHz
Sweep 860 ms (1001 pts)

FLINCTIOR WD TH

FUNCTION YAl

UE |
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Agilgnt Spectrum Analysed - Swept 54

FGaindow — Attan: 10 48

Ref Offzet 21 dB
By Ref 20,00 dBm

¥Res BW 100 kHz #VBW 300 kHz

MER MODE TAC 300 E v FUNETION

| ST, ST RS PrT ) pani by L it e i et i et

LA M ), 13

Marker 1 871.960000000 MHz = g Type: Log Fwr e
PHO: Fast o Trig: Free Run Avg|Hold:= 100100 A

oET

1

¢

1k,

FLINCTIOK WD TH FUNETION VALLIE

e

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

:

Peak Ssarch

NextPeak

Next Pk Right

Next Pk Left

Agilgnt Spectrum Analysed - Swept 54

PHO: Fast )
IFGaaim:L e Atten: 10 48

Ref Offzet 21 dB
Jdetidy  Ref 20,00 dBm

relbblein, nambng gtk e T st Sl 5 P

Start 10,000 GHz
| #VBW 300 kHz

24,555 GHz| 52453 dBm |

Ll A ), 13

Marker 1 24.595000000000 GHz : ' Avg Typs: Lag-Par TRk
Trig: Free Run Avg|Hald: THOD i

1

et T A b s R e e L

Stop 25.000 GHz

FLINCTIOK WD TH

Sweep 1.43 s (1001 pis)

Peak Ssarch
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Test CH11: 2462MHz

Agilent Spectrum Analyaed - Swept 54

Display Line -20.58 dBm

U T AW 2, 13
Avg Typa: Log-Pwr Ll

Ref Offzet 21 dB
Jdeidie  Ref 20,00 dBm

‘1

PN Fast @y Trig: Free Run AvglHold: 521100 I;:-
IFGainiLow Atten: 10 48 1

Annotation®

|

Title®

|

5
g

Y T T S [N e DisplayLine
-20.68 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FUNCTION | FLMCTION WiDTH FUNETION WadlE |

4578 dBm |

Agilgnt Spectrum Analysed - Swept 54

Ref Offzet 21 dB
f2idiv_ Ref 20.00 dBm

Marker 1 871.960000000 MHz ' Awg Type: Log-Par

YT T U J. BT T T —— e B SRS

(2018 AM A 20, 2013
ack] Peak Ssarch

PN Fast @y Trig: Free Run Avg|Hold=100/100 s
IFGainiLow Atten: 10 48

NextPeak

|

Next Pk Right
oo

Next Pk Left

1

M

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

v FUNCTION | FLMCTION WiDTH FUNETION WallE |
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Agilgnt Spectrum Analysed - Swept 54

h!arker 1 23.995000000000 GHz
PHO: Fast )
IF Gaaim:L e

Ref Offzet 21 dB
f2idiv_ Ref 20.00 dBm

e e e g it

23.935 GHz |

o Trig: Free Run
Atten: 10 48

#VBW 300 kHz

£1.650 dBm |

W21 AM N0, 2013
TRack

Tved

et

Avg Typa: Log-Pwr Peak Search

Avg|Heold: 22M00

*‘I

B R b e g R

Stop 25.000 GHz
Sweep 1.43 s (1001 pis)

FUNETION FLINCTIOK WD TH FUNETION VALLIE

Agilent Spectrum Analyaed - Swept 54

Display Line -18.83 dBm

PNO: Fast L, Trig: Fre

IF Gaaim:L e

Ref Offzat 21 dB
Jdeidiy Ref 21,00 dBm

'|I_fd'-||-k-.-.|-,4. -

#VBW 300 kHz

Atten: 10 48

i,
e

U BN 2V, 13
TRALE
TVl

Avg Typa: Log-Pwr

& Run Avg|Hold:= 100100

4
fatiostiing,

Display Line
-18.83 dBm

Stop 2.51000 GHz
Sweep 5.80 ms (1001 pts)

FLINCTIOK WD TH FUNETION VALLIE
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Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz

Agilgnt Spectrum Analysed - Swept 54
1 iy =y ] U35 AN A2, 13
Display Line -21.72 dBm - Awg Typa: Log-Par it

PNO: Fast L, Trig: Free Run Avg|Hold: 88M0Q i
IFGainiLow Atten: 10 48

Annotation®
Ref Offzat 21 dB
Eidy  Ref 20,00 dBm

|

"

4 Title»

|

5
g

il
i

I thoom L.._h__*_‘_-'-J'_"-_u b el B ekl F e e, Display Line
21.72 dBm

Lot e

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

MER MODE TAC 300 FUNCTION | FLMCTION WiDTH FUNETION WadlE |

<1.721 dBm |

Agilgnt Spectrum Analysed - Swept 54
| U AN A, 1

Marker 1 872.930000000 MHz ' Avg Typs: Log-Par RaskSaeh

PNO: Fast L, ' Trig: Free Run Avg|Hold:= 100100 o
IFGainiLow Atten: 10 48 1

NextPeak

. e

Ref Offzet 21 dB
f2idiv_ Ref 20.00 dBm

Next Pk Right

Next Pk Left

*1

R AL N, A'..w-.-.r#—.-r*\--ﬂ--'l..-.--.-.-.-u- RIS VT W TSN TERE A S s S R

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

FUNCTION | FLMCTION WiDTH FUNETION WallE |
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Agilgnt Spectrum Analysed - Swept 54
| U A U, 1
TRALE

Marker 1 23.875000000000 GHz ' Avg Type: Lag-Par RaskSaeh

PNO: Fast L, ! Trig: Free Run Avg|Hold: 4/100
IFGainiLow Atten: 10 48

Ref Offzet 21 dB
f2idiv_ Ref 20.00 dBm

T e e T T e EU Pt s L

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pis)

v FUNCTION | FLMCTION WiDTH FUNETION WallE |

23875 GHz|___ 53,010 dBm|

Agilent Spectrum Analyaed - Swept 54
1 iy J i ] ULS0 AM 2V, 13
Display Line -20.08 dBm - Aug Typs: Log Pwr st
PNO: Fast L, Trig: Free Run Avg|Hold:= 100100 .
IFGainiLow Atten: 10 48

Ref Offzet 21 dB

) dEidie Ref 21,00 dBm O

Display Line
20,08 dBm

Stop 2.42500 GHz
Sweep 11.0 ms (1001 pts)

FLINCTIOK WD TH FUNETION WAdlE |
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Test CH6: 2437MHz

Agilent Spectrum Analyaed - Swept 54
a0 ai b i U153 AN A, 1
Display Line -20.59 dBm A fvg Typa: Log-Per TRACK

PN Fast @y Trig: Free Run Avg|Hold: 461100 I'E;_
IFGaaim:L e Atten: 10 48 1

Annotation®
Ref Offzet 21 dB
Jdeidie  Ref 20,00 dBm

|

1

¢ Titlew
1

|

5
g

T o T e T s P Display Line

: T
bt 2069 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FLINCTIOR WD TH FUNETION WAdlE |

Agilgnt Spectrum Analysed - Swept 54
1 o = i\l U2 A A, 1D Peak Ssarch
Marker 1 900.090000000 MHz _ Awg Type: Log-Par TRACK o
PNO: Fast L, ' Trig: Free Run Avg|Hold:= 100100 i
IFGainiLow Atten: 10 48

NextPeak
Ref Offzet 21 dB
f2idiv_ Ref 20.00 dBm

|

Next Pk Right
oo

Next Pk Left

‘!

TS [P L P Y S PR SRS S PR IR e T S [Fm, SV Peveven ey

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

MER MODE TAC 300 E v FUNCTION | FLMCTION WiDTH FUNETION WallE |

S00,05 MHzg S6.037 dBm

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZW9-PDAOG page 5-16

Agilgnt Spectrum Analysed - Swept 54
| WAL AW 2, 1D

Marker 1 24.535000000000 GHz = g Type: Log Fwr s
PHO: Fast o Trig: Free Run Avg|Hold: 4/100 i

Peak Ssarch

Ref Offzet 21 dB
f2idiv_ Ref 20.00 dBm

1

¢

A LT R— g, oL il
A o A e R, ,_k__wlt-'--H“\-L'-*-»-h-.-q_n-.\,l.._.‘,._-.'-..'r.r_rh-.*.-r y R s gl =

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

v FUNCTION | FLMCTION WiDTH FUNETION WallE |

24,535 GHz | 52518 dBm |

Test CH11: 2462MHz

Agilent Spectrum Analyaed - Swept 54
1 iy i ] U AW 2, 1D
Display Line -21.07 dBm - Awg Typa: Log-Par TRACK

PNO: Fast L, Trig: Free Run Avg|Hold: 28M00

IFGainiLow Atten: 10 48

Ref Offset 21 dB 24958 GHz
Eidy_ Ref2000dBm -1.074 dBm RS
; .
L] . Title¥
|

(TN il s s s T ST L P S [ g— Display Line

21.07 dBm

Stop 10.000 GHz
#VBW 300 kHz Sweep 860 ms (1001 pts)

FLINCTIOR WD TH FUNETION WAdlE |
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Agilgnt Spectrum Analysed - Swept 54
Marker 1 361.740000000 MHz

PHO: Fast

o Trig: Free Run
-
IF Gaaim:L e

Atten: 10 48

Ref Offzet 21 dB
By Ref 20,00 dBm

1

¢

#VBW 300 kHz

MER MODE TAC 501 « ¥

£7.223 dBm |

361,74 MHI;

| T T S - ._,.,..“..Jﬂuu‘u.l....-} T T T I B E R o e )

L0530 AM 0, ST
TRALE

Avg Type: Log-Pwr Peak Search

Avg|Hold:= 1001100

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

FUNCTION | FLMCTION WiDTH FUNETION WallE |

Agilgnt Spectrum Analysed - Swept 54
Marker 1 24.775000000000 GHz

PHO: Fast )
IF Gaaim:L e

Trig: Free Run
Atten: 170 48

Ref Offzet 21 dB
Jdetidy  Ref 20,00 dBm

e e LTS ) [P i bl L

Start 10,000 GHz
| #VBW 300 kHz

MER MODE TAC] 500 ks ¥

£2 500 dBm |

24,775 GHz,|

s e I T

LG0T AM 0, J13
TRALE

fvg Typa: Lt;ﬂ.-PIr Peak Search

Avg|Hald: THOD

q

Stop 25.000 GHz
Sweep 1.43 s (1001 pis)

FUNETION FLINCTIOK WD TH
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Agilent Spectrum Analyaed - Swept 54
_r iy oL L, =y ] LGN Ou011 19 AW Y, 13
Display Line -19.99 dBm - Avg Typa: Log-Par TRACK

PNO: Fast L, Trig: Free Run Avg|Hold:= 100100

IFGainiLow Atten: 10 48

Ref Offzet 21 dB
Ref 21,00 dBm

._‘|

e

Start 2.45000 GHz

#VBW 300 kHz Sweep 5.80 ms (1001 pts)

~ RUNETION FLINCTION WIDTH FUNETION

0,007 dBm|
41,071 dBm |
[ 51458 dBm |

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZW9-PDAOG page 6-1
6. BAND EDGE COMPLIANCE TEST

6.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 13 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3. Antenna EMCO 3115 9607-4877 | May.08, 13 1Year
4 HF Cable | Hubersuhne | Sucoflex104 - May.08, 13 1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz ;Sweep=AUTO
(b) AVERAGE: RBW=1MHz ;VBW=10Hz ; Sweep=AUTO

6.4.Test Results
Pass (The testing data was attached in the next pages.)
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Data: 3 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Lewvel {dBuim) Date: 2013-07-31
120
a
FCC PART |15C PEAK
60
1 3
WWWMMWWWWMWWWM
0 2310 2333. 2356. 23790, 2402, 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. 3
Dis. / Ant. 3m 2012 3115 (4550) Ant. pol. WERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT Takblet PC
Power supply DC 5V From Adapter Input AC 120W/60HEz
Test rmode IEEEB0Z.11bh Z412MH=z
M/ AT7-4
Ant. Cable Amp. Emission
Freq Factor loss Factor Reading Lewvel Limits Hargin Femark
[MH=z) [dE/m) (dE) [dE) [dEuWV) (dBuV/m) (dBuVW/m) (dE)
1 Z2Z3584.175 Z6.66 5.77 3E5.70 E0.28 46,99 74.00 Zz27.01 Peak
Z Z390.000 zZe&.70 5.78 35.70 45,13 44,91 74.00 Z29.09 Peak
3 2399.125 Z6.75 5.80 35.70 5z .57 49, 42 74.00 Z4.58 Peak
4  zZ400.000 Z6.76 .80 3E5.70 E0.14 47.00 74.00 Z7.00 Peak
5 Z412.005 Z6.54 5.81 35.70 94,19 o91.14 74.00 -17.14 Peak
Femarks:

Emis=ion Lewel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
The ewission lewels that are 20dB bhelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 4 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
120
il
60
FCC PART 150 oW
1
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
3ite no. : 3m Chamber Data no. HEE
Dis. / Ant. : 3m 2012 3115 (4580) int. pol. : WERTICAL
Limit : FCC PART 15C AW
Env. / In=s. : 23%C/54% Engineer : Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode : IEEESO0O:Z.11h 241ZMH=z Tx
M/ : AT7-4
Ant. Cable Amp. Emission
Freq Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2380.000 Z2&.70 5.78 35.70 36.73 33.51 54 .00 20.489 Lverage
2 2399.125 Z26.75 5.80 35.70 4z .06 35.91 54.00 15.09 Lverage
3 2400.000 Z26.76 L.80 35.70 40.18 37.04 54 .00 16.96 Lverage
4 2411.200 Z26.83 5.81 35.70 §9.06 §6.00 54 .00 =32 .00 Lverage

Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission lewvels that are 20dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZW9-PDAQG page 6-4
Data: 5 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
120 Lewvel {dBuim) Date: 2013-07-31
4
60

FCC PART 15C\aW

5 *
1 __/*[_
_,_,.,--u\_.-ﬂ-._.--—\.-"""""_M
l]:231[I 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

3ite no. : 3m Chamber Data no. HET

Dis. / Ant. : 3m 2012 3115 (4550) int. pol. : HORIZCNTAL

Limit : FCC PART 15C AW

Env. / In=s. : 23%C/54% Engineer : Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=z

Test mode : IEEESO0O:Z.11h 241ZMH=z Tx

M/ : AT7-4

Ant. Cable Amp. Emission

Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark

[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2380.000 Z2&.70 5.78 35.70 40.07 36.85 54 .00 17.15 Lverage
2 2399.125 Z26.75 5.80 35.70 51.43 45.28 54.00 5.7z Lverage
3 2400.000 Z26.76 L.80 35.70 458.56 45,42 54 .00 8.58 Lverage
4 2411.200 Z26.83 5.81 35.70 95.36 9z .30 54 .00 -35.30 Lverage

Remarks:
1. Emis=sion Lewel= Antenna Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission lewvels that are 20dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228




AUDIX )

ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-5

Data: 6 File: GX2013 report BBYD'ACS1301337-FCC.EMG (126)
Lewvel {dBufim) Date: 2013-07-31
120
a
FCG PART|15C AK
60 3
i
12
0 2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
Fite no. 3m Chatrber Diata no. &
Dis. / Ant. 3m 2012 3115 (4580) int. pol. HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%CF54% Engineer Leo-Li
EUT Tablet PC
Fower supply DC 5V From Adapter Input AC 120W/60H=z
Test mode IEEES0Z.11b Z2412MHz Tx
N/N AT7-4
Ant. Calble  Awp. Emis=sion
Fredg Factor loss Factor EReading Lewvel Limits Margin ERemark
[MH=z) [dB/ ) [dBE) [cB) [dBuW) (dBuV/m) (dBuW/m) (dEB)
1 Z389.120 2Z6.69 5.78 3E5.70 51.39 43.16 74.00 Z25.584 Peak
2 2390.000 2Za&.70 5.78 35.70 50. 60 47.38 74.00 Z26.62 Peak
3 Z398.550 Ze.75 5.79 3E5.70 58.83 55.67 74.00 15.33 Peak
4 Z2400.000 Z6.76 5.80 35.70 BEA.13 5Z2.99 74.00 Z21.01 Peak
5 Z412.005 Z6.54 5.81 35.70 103.99 100.94 74.00 -26.94 Peak
Bemwarks:

Emis=sion Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Feading.
The ewission lewvels that are 20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228




AUDIX )

ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-6

Data: 19 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
120
1
FCC PART 15C PEAK
60
2 3
o U T YUY, YRR TRy
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Data no. 19
Dis. / Ant. 3m 2012 3115 (4550) int. pol. HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT Tablet PC
Power supply DC 5V From Adapter Input AC 120W/60HEz
Test mode IEEEB0:Z.11h Z2452MHz Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 Z2462.000 Z27.16 5.89 35.70 104.07 101.4:2 74.00 -27.42 Peak
2 24583.500 27.29 5.9 35.70 51.39 45.20 74.00 25.10 Peak
3 2485.100 27.30 5.92 35.70 53.12 50.64 74 .00 23.36 Peak
4 Z500.000 Z27.40 5.94 35.70 49.31 456.95 74.00 27.05 Peak
Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission lewvels that are 20dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZW9-PDAQG page 6-7
Data: 20 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
120
1
60
FCC PART 15C oV
o
3
zwxw
—F'_Hq__\_\__‘_‘—
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 20
Dis. / Ant. : 3m 2012 3115 (4580) int. pol. : HORIZCNTAL
Limit : FCC PART 15C AW
Env. / In=s. : 23%C/54% Engineer : Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode : IEEES0O:Z.11h 246ZMH=z Tx
M/ : AT7-4
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 Z2461.280 27.15 5.89 35.70 95.23 95.57 54 .00 -41.57 Lverage
2 24583.500 27.29 5.9 35.70 40.70 35.21 54.00 15.79 Lverage
3 2491.580 27.35 5.93 35.70 42 .98 40.56 54 .00 13.44 Lverage
4 Z500.000 Z27.40 5.94 35.70 35.79 36.43 54 .00 17.57 Lverage

Remarks:
1. Emis=sion Lewel= Antenna Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission lewvels that are 20dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228




AUDIX )

ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-8

Data: 21 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
120
1
60
FCC PART 15C oV
2 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Data no. t 21
Dis. / Ant. 3m 2012 3115 (4550) int. pol. : WERTICAL
Limit FCC PALRT 15C AW
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode IEEEB0:Z.11h Z2452MHz Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2462.7Z0 Z27.16 5.89 35.70 87.35 54.70 54 .00 -30.70 Lverage
2 24583.500 27.29 5.9 35.70 35.89 33.40 54.00 20.60 Lverage
3 2500.000 27.40 5.94 35.70 35.86 33.50 54 .00 20.50 Lverage

Retrarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
Z. The emwmission lewels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZW9-PDAOG page 6-9
Data: 22 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
120 Level {dBulfim) Date: 2013-07-31

FCC PART 15C PEAK
60
2 4
WMW
02450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)

3ite no. : 3m Chamber Data no. : 22

Dis. / Ant. : 3m 2012 3115 (4580) Ant. pol. : VERTICAL

Limit : FCC PART 15C PELRK

Env. / In=s. : 23%C/54% Engineer : Leo-Li

EUT : Takhlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=z

Test mode : IEEES0O:Z.11h 246ZMH=z Tx

M/ : AT7-L

Ant. Cable Amp. Emission

Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark

[MH=z) [dE/m) (dE) [dE) [dEuWV) (dBuV/m) (dBuVW/m) (dE)
1 zZ4g2.000 27.16 .89 3E5.70 9z .83 a0.138 74.00 -16.18 Peak
Z Z483.500 z27.29 5.92 3E5.70 47.21 44,72 74.00 29.28 Peak
3 Z2494.520 2Z7.36 5.93 35.70 49,83 47,42 74.00 Z6.58 Peak
4 zZ500.000 z27.40 5.94 3E5.70 47,45 45,10 74.00 Z5.90 Peak

Remarks:
1. Emis=sion Lewel= Antenna Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission lewvels that are 20dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228




AUDIX )

ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 33 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
120 Level {dBulfim) Date: 2013-07-31
3
FGC PART 15C PEAK
60

0

2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

3ite no. 3m Chamber Data no. t 33

Dis. / Ant. 3m 2012 3115 (4580) int. pol. : WERTICAL

Limit FCC PART 15C PEAK

Env. / Ins. 23%C/54% Engineer Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=z

Test mode IEEESO:Z .11g <241ZMH= Tx

M/ AT7-4

Ant. Cable Amp. Emission

Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark

[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2380.000 Z2&.70 5.78 35.70 52.08 45.86 74.00 25.14 Peak
2 2400.000 Z26&.76 5.80 35.70 59.54 56.40 74.00 17.60 Peak
3 2410.625 26.83 5.81 35.70 91.30 g8.24 74 .00 -14.24 Peak

Retrarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
Z. The emwmission lewels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZW9-PDAQG page 6-11
Data: 34 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
120 Level (dBuV/m) Date: 2013-07-31
3
60
FCC PART 15C v
1 2
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. : 34
Dis. / Ant. 3m 2012 3115 (4580) int. pol. : WERTICAL
Limit FCC PALRT 15C AW
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode IEEESO:Z .11g <241ZMH= Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2380.000 Z2&.70 5.78 35.70 36.91 33.69 54 .00 20.31 Lverage
2 2400.000 Z26&.76 5.80 35.70 39.63 36.49 54.00 17.51 Lverage
3 2411.200 26.83 5.81 35.70 75.87 72.81 54 .00 -158.81 Lverage

Retrarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
Z. The emwmission lewels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen)

Co., Ltd. Report No. ACS-F13228




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZW9-PDAQG page 6-12
Data: 35 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
120 Level (dBuV/m) Date: 2013-07-31
3
60
FCC PART 15C oV
2 L
LH/JJF
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. 35
Dis. / Ant. 3m 2012 3115 (4580) int. pol. HORIZCMTAL
Limit FCC PALRT 15C AW
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode IEEESO:Z .11g <241ZMH= Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2380.000 Z2&.70 5.78 35.70 4z .53 39.31 54 .00 14.69 Lverage
2 2400.000 Z26&.76 5.80 35.70 50.29 47.15 54.00 6.55 Lverage
3 2411.200 26.83 5.81 35.70 84.71 81.65 54 .00 -27.65 Lverage

Retrarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
Z. The emwmission lewels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZW9-PDAQG page 6-13
Data: 36 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
120
al
FCC PART 15C PEAK
34J
60 .
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 36
Dis. / Ant. : 3m 2012 3115 (4550) int. pol. : HORIZCNTAL
Limit : FCC PART 15C PELE
Env. / In=s. : 23%C/54% Engineer : Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode : IEEESO0O:Z.11g 241ZMH= Tx
M/ : AT7-4
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2389.580 Z26.69 5.78 35.70 61.25 55.02 74.00 15.895 Peak
2 2390.000 26,70 5.78 35.70 56.27 53.05 74.00 20.95 Peak
3 2398.20&5 Z26.75 5.79 35.70 70.98 67.82 74 .00 6.18 Peak
4 2400.000 Z2&.76 5.80 35.70 69.20 66,06 74.00 7.94 Peak
5 2413.155 Z26.54 5.82 35.70 10Z.47 99.43 74.00 -25.43 Peak

1. Emission Lewvel= Antenna Factor + Cable Loss -imp Factor + Reading
2. The emwission lewels that are 20dBE helow the official limit are no

t reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228




AUDIX )

ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-14

Data: 49 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Lewvel {dBuim) Date: 2013-07-31
120
1
L FCC PART 15C PEAK
U WW
o %MM
0 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
3ite no. 3m Chamber Data no. 49
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT Takblet PC
Power supply DC 5V From Adapter Input AC 120W/60HEz
Test mode IEEESO:Z .11g 246ZMH=z Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq Factor loss Factor Reading Lewvel Limits Hargin Femark
[MH=z) [dE/m) (dE) [dE) [dEuWV) (dBuV/m) (dBuVW/m) (dE)
1 zZ4g0.680 27.15 5.89 35.70 10z.93 100.27 74.00 -26.27 Peak
Z Z483.500 z27.29 5.92 3E5.70 62.34 £9.85 74.00 14.15 Peak
3 Z484.800 2Z7.30 5.92 35.70 67.76 65.28 74.00 B.72 Peak
4 zZ500.000 z27.40 5.94 3E5.70 EG.92 54,56 74.00 19.44 Peak
Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission lewvels that are 20dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228




AUDIX )

ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-15

Data: 50

Level {dBuVim)
120

File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)

Date: 2013-07-31

60

FCC PART 15C AV

02450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)

3ite no. 3m Chamber Data no. 50

Dis. / Ant. 3m 2012 3115 (4580) int. pol. HORIZCMTAL

Limit FCC PALRT 15C AW

Env. / Ins. 23%C/54% Engineer Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=z

Test mode IEEESO:Z .11g 246ZMH=z Tx

M/ AT7-4

Ant. Cable Amp. Emission

Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark

[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2461.100 Z27.15 5.89 35.70 g6.19 53.53 54 .00 -29.53 Lverage
2 24583.500 27.29 5.9 35.70 45.56 43.37 54.00 10.63 Lverage
3 2500.000 27.40 5.94 35.70 40.73 3g8.37 54 .00 15.63 Lverage

Retrarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.

Z. The emwmission lewels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228




AUDIX )

ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page
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Data: 51 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
120
1
60
FCC PART 15C oV
2 3
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Data no. : 51
Dis. / Ant. 3m 2012 3115 (4550) int. pol. : WERTICAL
Limit FCC PALRT 15C AW
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode IEEESO:Z .11g 246ZMH=z Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2462.900 Z27.16 5.89 35.70 TE.53 73.88 54 .00 -19.588 Lverage
2 24583.500 27.29 5.9 35.70 37.55 35.06 54.00 15.94 Lverage
3 2500.000 27.40 5.94 35.70 36.36 34.00 54 .00 20.00 Lverage

Retrarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
Z. The emwmission lewels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228




AUDIX )

ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-17

Data: 52 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
120
1
FCC PART 15C PEAK
60
2 3
w%wm
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)

3ite no. 3m Chamber Data no. 52

Dis. / Ant. 3m 2012 3115 (4580) int. pol. WERTICAL

Limit FCC PART 15C PEAK

Env. / Ins. 23%C/54% Engineer Leo-Li

EUT : Tahlet PC

Power supply DC 5V From Adapter Input AC 120W/60HEz

Test mode IEEESO:Z .11g 246ZMH=z Tx

M/ AT7-4

Ant. Cable Amp. Emission

Freq Factor loss Factor Reading Lewvel Limits Hargin Femark

[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 Z2460.680 27.15 5.89 35.70 9z .37 g59.71 74.00 -15.71 Peak
2 24583.500 27.29 5.9 35.70 54.95 52.46 74.00 21.54 Peak
3 2485.820 27.31 5.92 35.70 55.34 52.87 74 .00 21.13 Peak
4 Z500.000 Z27.40 5.94 35.70 45.09 45.73 74.00 28.27 Peak

Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission lewvels that are 20dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228




AUDIX )

ECC ID:ZW9-PDAOG

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-18

Data: 53

Level {dBuVim)
120

File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)

Date: 2013-07-31

IﬂwW“HMJWVMMMM“bﬁﬁﬂHm\ FCC PART 15C PEAK

60
e .
4
Wmhﬁmﬂwmwmmuwuhﬂ
02450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)

3ite no. 3m Chamber Data no. 53

Dis. / Ant. 3m 2012 3115 (4550) int. pol. WERTICAL

Limit FCC PART 15C PEAK

Env. / Ins. 23%C/54% Engineer Leo-Li

EUT Tablet PC

Power supply DC 5V From Adapter Input AC 120W/60HEz

Test mode IEEES0Z.11nHT20 Z462ZMH=z Tx

M/ AT7-4

Ant. Cable Amp. Emission

Freq Factor loss Factor Reading Lewvel Limits Hargin Femark

[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 Z2460.950 27.15 5.89 35.70 Q0.76 §5.10 74.00 -14.10 Peak
2 24583.500 27.29 5.9 35.70 51.585 49.36 74.00 24.64 Peak
3 2485.700 27.31 5.92 35.70 54.10 51.63 74 .00 22.37 Peak
4 Z500.000 Z27.40 5.94 35.70 45.07 45.71 74.00 258.29 Peak

Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission lewvels that are 20dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 54 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
120
1
60
FCC PART 15C oV
2 E]
0 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Data no. : 54
Dis. / Ant. 3m 2012 3115 (4550) int. pol. : WERTICAL
Limit FCC PALRT 15C AW
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode IEEES0Z.11nHT20 Z462ZMH=z Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2461.100 Z27.15 5.89 35.70 75.47 72.81 54 .00 -15.81 Lverage
2 24583.500 27.29 5.9 35.70 36.92 34.43 54.00 19.57 Lverage
3 2500.000 27.40 5.94 35.70 36.05 33.69 54 .00 20.31 Lverage

Retrarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
Z. The emwmission lewels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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Data: 55

Level {dBuVim)
120

File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)

Date: 2013-07-31

FCC PART 15C PEAK
3
60 L
ﬂm*“wuﬂﬁﬂ+4h
02450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Data no. 55
Dis. / Ant. 3m 2012 3115 (4550) int. pol. HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT Tablet PC
Power supply DC 5V From Adapter Input AC 120W/60HEz
Test mode IEEES0Z.11nHT20 Z462ZMH=z Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2461.100 Z27.15 5.89 35.70 10Z2.70 100.04 74.00 -26.04 Peak
2 24583.500 27.29 5.9 35.70 62.32 59.83 74.00 14.17 Peak
3 2484.380 27.30 5.92 35.70 64.20 61.72 74 .00 12.28 Peak
4 Z500.000 Z27.40 5.94 35.70 54.95 52 .59 74.00 21.41 Peak
Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss —-Amp Factor + Reading.
Z. The emission lewvels that are 20dE kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 56
Level (dBuvim)

File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)

Date: 2013-07-31

120

60

FCC PART 15C AV

e

| 3
e e —
l].'ZA'ISIJ 2462, 2474, 2486. 2498, 2510
Frequency (MHz)

3ite no. 3m Chamber Data no. 56

Dis. / Ant. 3m 2012 3115 (4550) int. pol. HORIZCMTAL

Limit FCC PALRT 15C AW

Env. / Ins. 23%C/54% Engineer Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=z

Test mode IEEES0Z.11nHT20 Z462ZMH=z Tx

M/ AT7-4

Ant. Cable Amp. Emission

Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark

[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 Z2461.280 27.15 5.89 35.70 g4.11 51.45 54 .00 -27.45 Lverage
2 24583.500 27.29 5.9 35.70 43.75 41.29 54.00 1z2.71 Lverage
3 2500.000 27.40 5.94 35.70 39.68 37.32 54 .00 16.68 Lverage

Retrarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
Z. The emwmission lewels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 75 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
120 Level {dBulfim) Date: 2013-07-31
5
FQC PART 15C PEAK
60

0

o WM

2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

3ite no. : 3m Chamber Data no. HE

Dis. / Ant. : 3m 2012 3115 (4580) Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / In=s. : 23%C/54% Engineer : Leo-Li

EUT : Tahlet PC

Power supply : DC 5V From Adapter Input AC 120V/60H=z

Test mode : IEEESO0Z.11nHTZ0 2412MH= Tx

M/ : AT7-4

Ant. Cable Amp. Emission

Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark

[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
2359.580 Z6.69 5.78 35.70 52.18 45.95 74.00 25.05 Peak
2390.000 Z6.70 5.78 35.70 45.51 45.59 74.00 258.41 Peak
2399.125 26.75 L.80 35.70 55.05 51.590 74 .00 22.10 Peak
2400.000 Z26.76 5.80 35.70 53.72 50.58 74.00 23.42 Peak
2410.970 26.853 5.81 35.70 §9.83 G6.77 74.00 -12.77 Peak

1. Emission Lewvel= Antenna Factor + Cable Loss -imp Factor + Reading
2. The emwission lewels that are 20dBE helow the official limit are no

t reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 76 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
120
3
60
FCC BART 15C iV
2
1
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. HE -
Dis. / Ant. 3m 2012 3115 (4550) int. pol. : WERTICAL
Limit FCC PALRT 15C AW
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode IEEES0Z.11nHT20 Z412ZMH=z Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2380.000 Z2&.70 5.78 35.70 35.08 34.86 54 .00 19.14 Lverage
2 2400.000 Z26&.76 5.80 35.70 41.25 35.14 54.00 15.56 Lverage
3 2410.855 26.83 5.81 35.70 7443 71.37 54 .00 -17.37 Lverage

Retrarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
Z. The emwmission lewels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 77 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
120
3
60
FCC PART 15C §v
] v
1/—"
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. 7
Dis. / Ant. 3m 2012 3115 (4550) int. pol. HORIZCMTAL
Limit FCC PALRT 15C AW
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT : Tahlet PC
Power supply : DC 5V From Adapter Input AC 120V/60H=z
Test mode IEEES0Z.11nHT20 Z412ZMH=z Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
1 2380.000 Z2&.70 5.78 35.70 4z .13 35.91 54 .00 15.08 Lverage
2 2400.000 Z26&.76 5.80 35.70 47.61 44.47 54.00 Q.53 Lverage
3 2412.695 Z26.84 L.82 35.70 82.75 79,71 54 .00 -25.71 Lverage

Retrarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —-Awmp Factor + Reading.
Z. The emwmission lewels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data:

120

60

0

o WM

78 File: G:2013 report B BYD'ACS13Q1337-FCC.EMG (126)
Level (dBuV/m) Date: 2013-07-31
a]
FCC PART 15C PERK
3}
¢
2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
3ite no. 3m Chamber Data no. 7
Dis. / Ant. 3m 2012 3115 (4550) int. pol. HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54% Engineer Leo-Li
EUT Tablet PC
Power supply DC 5V From Adapter Input AC 120W/60HEz
Test mode IEEES0Z.11nHT20 Z412ZMH=z Tx
M/ AT7-4
Ant. Cable Amp. Emission
Freq Factor loss Factor Reading Lewvel Limits Hargin Femark
[MHz) [dE/ ) [dE) [dE) [dEuv) (dBuV/m) (dBuV/m] (dEB)
2359.695 Z6.69 5.78 35.70 60.50 57.57 74.00 16.43 Peak
2390.000 Z6.70 5.78 35.70 59.06 55.54 74.00 15.16 Peak
2399.125 26.75 L.80 35.70 69,43 66,28 74 .00 P.re Peak
2400.000 Z26.76 5.80 35.70 62 .95 59.81 74.00 14.189 Peak
2410.5855 Z26.83 5.81 35.70 100,80 o7.74 74.00 -23.74 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emwission lewels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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7. 6dB BANDWIDTH Test

7.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval

Lo | spectrum | 4 vilent N9030A |MY51380221| Oct.31,12 |  1Year
Analyzer
Antenna EMCO 3115 9607-4877 | Aug.28, 13 1Year
HF Cable | Hubersuhner | Sucoflex104 - May.08, 13 1 Year

7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and 300 kHz
VBW. The 6dB bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 6dB.
7.4.Test Results

EUT: Tablet PC

M/N: AT7-A

Test date:2013-07-20

Pressure: 101.2+1.0kpa

Humidity: 53.8£3.0 %

Tested by:Leo-Li

Test site: RF site

Temperature:23.2£0.6 C

Cable loss: 1 dB

Attenuator loss: 20 dB

6dB bandwidth Limit

Test Mode CH (MHz2) (KH2)
CH1 7.091 >500
11b CH6 7515 >500
CH11 7.087 >500
CH1 16.35 >500
11g CH6 16.37 >500
CH11 16.36 >500
CH1 17.15 >500
HlTlgo CH6 17.16 >500
CH11 17.14 >500

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Test Mode: IEEE 802.11b
Test CH1: 2412MHz

Agilent Spectrum Analyser - Docugivd BW

i EHEELN ; D012 aM W20, 2013
x dB -6.00 dB Canter Frag: 2 412000000 GHz Radis Sed: None Meas Setup
e Trig: Free Run Avg|Hald=10/10
A Gain-Lov BAttan: 10 4B Radie Daview: BTS Avg/Hold Num
10

Ref Offset 21 dB
Ref 20.00 dEBm

OBWPowe
89.00 %

Center 2.412 GHz . Span 25 MHz
HRes BW 100 kHz #VBW 300 kHz Sweep 24 ms

Cccupied Bandwidth Total Power 20.8 dEm
12.047 MHz

Transmit Freq Error 22 586 kHz OBW Power
¥ dB Bandwidth 7.081 MHz x dB

0] STATUE

Test CH6: 2437MHz

Agilent Spectrum Analyser - Docugivd BW
1] i ELEE N ! LM AM 30, 2013
Ref Value 20.00 dBm Canter Frag: 2437000000 GHz Radis Std: Nans Trace/Detector
e Trig: Free Run Avg|Hald=10/10
A Gain-Low FAttan: 10 dB Radie Daview: BTS

Ref Offset 21 dB
Ref 20,00 dBm

Center 2437 GHz . Span 25 MHz
HRes BW 100 kHz #VBW 300 kHz Sweep 24 ms

Cccupied Bandwidth Total Power 21.3 dEm
12.077 MHz

Transmit Freq Error 17.813 kHz OBW Power
¥ dB Bandwidth 7.515 MHz x dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Test CH11: 2462MHz

Agilent Spectrum Analysed - Docugivd BW
| f LGS M ALY, 13

;.']anter Fr'qu.dEEDDDﬂU GHz CtntirF.r-q:ﬂ..lEIﬂm GHz Radia Std: Mone
o Trig: Free Run Avg|Hald=10/10

A Gain:Linw ™ BAttan: 10 4B Radie Davieai BTS

Trace/Detector

Ref Offset 21 dB
Ref 20,00 dBm

|
|
|
b
!
|

Center 2462 GHz ' ' Span 25 MHz
HRes BW 100 kHz #VBW 300 kHz Sweep 24 ms

Cccupied Bandwidth Total Power 21.6 dEm
12.014 MHz

Transmit Freq Error =6.648 kHz OBW Power
¥ dB Bandwidth 7.087 MHz x dB

Test Mode: IEEE 802.11g
Test CH1: 2412MHz

Agilent Spectrum Analyser - Docugivd BW
1] i : ELEE N ! A3 AM 30, 2013
Center Freq 2.412000000 GHz Canter Frag: 2412060000 GHz Radis Std: Nans Trace/Detector
e Trig: Free Run Avg|Hald=10/10

A Gain-Low FAttan: 10 dB Radie Daview: BTS

Ref Offset 21 dB
Ref 2l_:l.Dl.'l dBm

Center 2.412 GHz | Span 25 MHz
HRes BW 100 kHz #VBW 300 kHz Sweep 24 ms

Cccupied Bandwidth Total Power 20.2 dEm
16.439 MHz

Transmit Freq Error =181 Hz OBW Power
¥ dB Bandwidth 16.35 MHz x dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Test CH6: 2437MHz

Agilent Spectrum Analyser - Docugied BW
| f LSS M LT, 13

;.']anter Fr'qu.dS?DDDﬂﬂ GHz Canter F.r-q'. imrmm GHz RI-“]H -Id.' Mons
o Trig: Free Run Avg|Hald=10/10

AIF Gadn-Luw ™ BAttan: 10 4B Radie Davieai BTS

Trace/Detector

Ref Ofseat 21 dB
Ref II_:I.DI.'I dBm

|

Center 2437 GHz
4Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 20.5 dBm
16.434 MHz

Transmit Freq Error 1.814 kHz OBW Power
¥ dB Bandwidth 16.37 MHz x dB

Test CH11: 2462MHz

Agilent Spectrum Analysed - Docugivd BW
| f IR0 M T, ST

;.']anter Freg 2_452[][”]["] GHz CtntirFr-q:ﬂ..lEIﬂm GHz Radia Srd: None
o Trig: Free Run Avg|Hald=10/10

A Gain:Linw ™ BAttan: 10 4B Radie Davieai BTS

Trace/Detector

Ref Offset 21 dB
Ref 20,00 dBm

1M e P r—

i

Center 2.462 GHz .. Span 25 MHz
HRes BW 100 kHz #VBW 300 kHz Sweep 24 ms

Cccupied Bandwidth Total Power 20.8 dEm
16.439 MHz

Transmit Freq Error =15.871 kHz OBW Power
¥ dB Bandwidth 16.36 MHz x dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz

Agilpnt Spectrum Analysed - Docugried BwW
Center Freq 2.412000000 GHz
AIFGain:Low B

Ref Offset 21 dB
Ref 20.00 dEBm

Center 2412 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.417 MHz
7.892 kHz
17.15 MHz

Transmit Freq Error
¥ dB Bandwidth

uzd L Akgrment Compheled

Conter Freq: 2412000000 GHz
o Trig: Free Run
FAttan: 10 4B

#VBW 300 kHz

LS P M N, 13

Radia Std: Mone Trace/Datector

AvglHold=10/10
Radie Davieai BTS

i i 1 Y
G T NR TR FEPTN | PR .

-

Span 25 MHz
Sweep 24 ms

Total Power 18.0 dEBm

OBW Power
¥ dB

Test CH6: 2437MHz

Agilent Spectrum Analyeed - Docugivd BW
Center Freq 2.437000000 GHz
AIF GadncLow B

Ref Offset 21 dB
Ref 20,00 dBm

|
|
y
llll. |

Center 2437 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.426 MHz
5.957 kHz
17.16 MHz

Transmit Freq Error
¥ dB Bandwidth

Canter Freq: 2437000000 GHz
o Trig: Free Run
FAttan: 10 4B

#VBW 300 kHz

XL AT M LT, ST

Radia Std: Mone Traca/Detectar

AvglHoldz= 10010
Radie Davieai BTS

Span 25 MHz
Sweep 24 ms

Total Power 18.5 dBm

OBW Power
¥ dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Test CH11: 2462MHz

Agilent Spectrum Analyser - Docugivd BW
L i

Center Freq 2.462000000 GHz

e
AIF GadncLow

Ref Offset 21 dB
Ref 20,00 dBm

|
|
|
|
|
W
|
i
|

Center 2462 GHz
#Res BW 100 kHz

Occupied Bandwidth

LT AM LT, 13

Canter Frag: 2 482000000 GHz Radis Std: Nong Traca/Detector

FAttan: 10 dB

#VBW 300 kHz

Total Power

17.423 MHz

Transmit Freq Error =3 .B27 kHz OBW Power
¥ dB Bandwidth 17.14 MHz x dB

o Trig: Free Run Avg|Hold=>=10/10

Radie Davieai BTS

‘Span 25 MHz
Sweep 24 ms

18.5 dBm

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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8. OUTPUT POWER TEST
8.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
1| Spectrum Agilent N9030A |MY51380221| Oct31,12 | 1Year
Analyzer
2. Amp HP 8449B 3008A08495 | May.08, 13 | 1 Year
3. Antenna EMCO 3115 9607-4877 | May.08, 13 1Year
4. HF Cable Hubersuhne | Sucoflex104 - May.08,13 | 1 Year
5. | Power Meter Anritsu ML2487A | 6K00002472 | May.08, 13 1Year
6. | Power Sensor Anritsu MA2491A 033005 May.08, 13 1Year

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall
not exceed 1W(30dBm)

8.3.Test Procedure
1, Connected the EUT’s antenna port to measure device by 26dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is 20MHz and above 26dB bandwidth of signal to measure out each test modes’
PK output power.

3, For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and above
20MHz bandwidth of power sensor ML2491A. So Bandwidth correction method according
to ANSI C63.10 clause 6.10.2.1 part (c) was used:

1) Set the RBW=3MHz and VBW =8MHz

2) Turn averaging off

3) Set sweep to automatic

4) Set the span just large enough to capture the emission
5) Use a peak detector on max hold

6) Record the measured power

7) Calculate Output power of EUT use the formula:

Peak output power =measured power+ 10log[(26dB bandwidth of emission)/(analyzer RBW)]

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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8.4.Test Results

EUT: Tablet PC

M/N: AT7-A

Test date:2013-07-21

Pressure: 101.1+1. Okpa

Humidity: 52.913.0 %

Tested by:Leo-Li

Test site: RF site

Temperature: 24.110.6 C

Cable loss: 1.0dB Attenuator loss: 20 dB
Test CH Peak output Power Limit
Mode (MHz) (dBm) (dBm)
CH1 16.45 30
11b CHG6 16.90 30
CH11 17.13 30
CH1 19.64 30
119 CH6 19.66 30
CH11 19.32 30
CH1 18.42 30
Lin CH6 18.53 30
HT20 :
CH11 18.58 30

Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13228
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9. POWER SPECTRAL DENSITY TEST

9.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1| Spectrum | 5 dijent N9030A |MY51380221| Oct.31,12 |  1Year
Analyzer
Amp HP 8449B 3008A08495 | May.08, 13 1 Year
Antenna EMCO 3115 9607-4877 | Aug.28, 13 1Year
HF Cable | Hubersuhne | Sucoflex104 - May.08, 13 1 Year
9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of

continuous transmission.

9.3.Test Procedure
1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2, Set the test frequency as center frequency,Set RBW=3KHz,VBW=10KHz,Span
large enough capture the entire frequency,Read out maximum peak leval frequency

3, Set the frequency read from produce 2 as center frequency,then set the span=
300KHz, Sweep time=Span/RBW,Then Max hold,read out each mode and each

chain's Power density.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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9.4.Test Results

EUT: Tablet PC

M/N: AT7-A

Test date:2013-07-27

Pressure: 101.1+1.0kpa

Humidity: 53.6£3.0 %

Tested by: Leo-Li

Test site: RF site

Temperature: 24.310.6°C

Duty cycle X: 100%
Result Limit
Test Mode CH (dBm/MHz) (dBm/MHz)
CH1 -10.823 8
11b CH7 -10.652 8
CH13 -10.304 8
CH1 -12.007 8
119 CH7 -11.626 8
CH13 -11.215 8
CH1 -14.854 8
11n HT20 CH7 -14.784 8
CH13 -14.626 8
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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Test Mode: IEEE 802.11b
Test CH1: 2412MHz

Agilgnt Spectrum Analysed - Swept 54

Marker 1 2.412335!][]0[][1 GHz -
PHO: Close .y Trig: Free Run

IFGain:Low Atten: 10 48

Ref Offset 21 4B
Ref 21.00 dBm

Center 2.4130200 GHz
#Res BW 1.0 kHz #VBW 10 kHz

UE

D] AN Rl

fvg Typa: Log-Par IRACE Peak Search
Avg|Hald: 141100 e

Mkrd 2.411 : NextPeak

Next Pk Right

MKr—RefLvl

Span 300.0 kHz
#Bweep 100 s (1001 pts)

ke ETATLE

Test CH6: 2437MHz

Agilent Spectrum Analyaed - Swept 54

Marker 1 2.438633200000 GHz -
PHO: Close .y Trig: Free Run

IFGain:Low Atten: 10 48

Ref Offset 21 4B
Refl 21.00 dBm

#Res BW 1.0 kHz #FVEW 10 kHz

UE

EEATTA AN Rl
Avg Typa: Log-Pwr 1RACE
Avg|Hald: 141100

Mkr1 2.438 B: 1z NextPeak

Peak Ssarch

Next Pk Right

MKr—RefLvl

#Bweep 100 s (1001 pts)

ke ETATLE
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Test CH11: 2462MHz

Agilent Spectrum Analyaed - Swept 54

Marker 1 2.15351?!][][][][1 GHz

PN Close
IFGain:Low

Ref Offset 21 4B
Refl 21.00 dBm

Avg Typae: Log-Pwr Peak Search
re] Trig: Free Run Avg|Hald: 11100

Atten: 10 48

Mkr1 2.46 NextPeak

Next Pk Right

Center 24635000 GHz
#Res BW 1.0 kHz

(Rl

#YBW 10 kHz #Bweep 100 s (1001 pts)

ke ETATLE

Test Mode: IEEE 802.11g
Test CH1: 2412MHz

Agilgnt Spectrum Analysed - Swept 54

Marker 1 2.-“]9??8!][][][][1 GHz

PN Close
IFGain:Low

Ref Offset 21 4B
Refl 21.00 dBm

Center 24097500 GHz
#Res BW 3.0 kHz

UE

Avg Typae: Log-Pwr Peak Search
re] Trig: Free Run Avg|Hald: 141100

Atten: 10 48

Mkr1 2,409 NextPeak

Next Pk Right

MKr—RefLvl

Span 300.0 kHz
#Bweep 100 s (1001 pts)

ke ETATLE

#FVEW 10 kHz
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Tst CH®6: 2437MHz

Agilent Spectrum Analyaed - Swept 54

Marker 1 2.434??1 00000 GHz A S o r- R

Ref Offset 21 4B
Refl 21.00 dBm

AT A Bl

PN Close y ' Trig: Fres Run Avg|Hald: 11100 VRl
IFGain:Low Atten: 10 48

Mkri 2.434 : NextPeak

Next Pk Right

Center 2.4347200 GHz
#Res BW 1.0 kHz

(Rl

Span 300.0 KHz
#YBW 10 kHz #Bweep 100 s (1001 pts)

ke ETATLE

Test CH11: 2462MHz

Agilent Spectrum Analyaed - Swept 54

Marker 1 2.466011600000 GHz Avg Type: Lag-Par

Ref Offset 21 4B
Refl 21.00 dBm

Center 2 4661400 GHz
#Res BW 1.0 kHz

(Rl

L1 AN il

Peak Search
PO Close g ! Trig: Free Run Avg|Hald: 141100

IF Gaie:L ow Atten: 10 48
Mkr1 2.466 011 : NextPeak

-11.4

Next Pk Right

MKr—RefLvl

Span 300.0 kHz
#YBW 10 kHz #Bweep 100 s (1001 pts)

ke ETATLE
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Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz

Agilent Spectrum Analyaed - Swept 54

ol AL 1 D00 e bl 2 3

Marker 1 2.415423900000 GHz Avg Typa: Lag-Par TRACK Peak Search
PN Close y ' Trig: Fres Run Avg|Hald: 11100 re

IFGain:Low Atten: 10 48

i L A A4 E . NextPeak

Ref Offset 21 dB Mkri 2.41 ‘-.: i %

Refl 21.00 dBm

Next Pk Right

MKr—RefLvl

Center 24153300 GHz Span 300.0 kHz
#Res BW 3.0 kHz #YBW 10 kHz #Bweep 100 s (1001 pts)

uEg &y STATUS

Tst CH6: 2437MHz

Agilent Spectrum Analyaed - Swept 54
| o = | fi L1t be =0 R Y 3
Marker 1 2.437624900000 GHz : Avg Typs: Log-Par TRACE RaskSaeh
PHO: Close .y Trig: Fres Run Avg|Hald: 141100 it
IFGain:Low Atten: 10 48 oet
T p——— =~ Ll Mext Peak
Ref Offsst 21 dB Mkri 2.43
Ref 21.00 dBm L

Next Pk Right

MKr—RefLvl

Center 24377300 GHz Span 300.0 KHz
#Res BW 3.0 kHz #YBW 10 kHz #Bweep 100 s (1001 pts)

uEg &y STATUS
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Test CH11: 2462MHz

Agilgnt Spectrum Analysed - Swept 54

Marker 1 2.465423300000 GHz : Avg Typs: Log-Par TmACE RaskSaeh
PND: Close ©y Trig: Free Run Avg|Hold: 11100 '“"_

IF Gaie:L ow Atten: 10 48
Mkrd 2 3 sHz NextPeak

Ref Offset 21 4B
Refl 21.00 dBm

Next Pk Right

Next Pk Left

Marker Delta

MKr—RefLvl

Center 24653900 GHz Span 300.0 KHz 1af2
#Res BW 3.0 kHz #YBW 10 kHz #Bweep 100 s (1001 pts)

uEg &y STATUS
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10. ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are IFA antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of
the transmit antenna is only 2.68dBi.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13228
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11.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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